
20

PARTS LIST

19-inch Electric Rotary Mower — Model No. 247.370160

6

4

35

5

37
3638

44

39 40

24

45

43
57

32
31

9

10

11

20
19

50

59
7

8

17

49

55

1

22
30

56

2760

56
61

3

41

46

46

23

51

29

58

51

21

54
48

62

14

16
18

32 13

15

47

A

A34
52

32
33

58
53

26

28

58

63

12

25

42

2



21

PARTS LIST

Ref. No. Part No. Description
1 787-01649-0721 19” Deck

2 731-05727 Motor Bracket

3 710-0895 Screw, 1/4-15 x .750

4 624-04010 Electric Motor, 120V

5 749-04312 Lower Handle

6 731-05749 Motor Shroud

7 631-04228 Blade Hub

8 731-05832 Electric Fan

9 942-04152 Mulching Blade

10 782-7051 Blade Locking Plate

11 624-0078 Blade Bolt Assembly

12 731-05639A Trail Shield

13 731-05746 Rear Mulch Plug

14 731-04177 Side Discharge Chute

15 987-02055 Mulch Plug (Incl. 16-18)

16 732-1014 Torsion Spring

17 747-0710 Hinge Pin

18 17032A Chute Deflector Adapter

19 736-0270 Beleville Washer

20 710-0599 Screw

21 931-05686 Rear Door

22 931-05634 Front Cover

23 687-02325-0637 Handle Bracket - RH

 687-02324-0637 Handle Bracket - LH

24 964-04106 Grass Bag

25 647-04107-0637 Grass Bag Frame

26 687-02225-0637 Front Bracket Assembly

27 938-0148 Screw, Shoulder, .50 x .66

28 687-02228-0637 Rear Bracket Assembly

29 710-3025 Screw, 5/16-18 x .625

30 710-1242 Screw, 5/16-14 x .750

31 712-04063 Nut, Flange Lock, 5/16-18

32 712-04065 Nut, Flange Lock, 3/8-16

Ref. No. Part No. Description
33 734-1988 Front Wheel

34 734-1987 Rear Wheel

35 720-0230 Foam Grip

36 712-0324 Nut, Hex Lock, 1/4-20

37 749-04353 Upper Handle

38 925-04035 Motor/Blade Control

39 753-04430 Screw, Flat, 1/4-20 x 1.75

40 747-04672 Guide Rod

41 726-0368-0637 Cord Retainer

42 731-05186 Lower Handle Insulator

43 731-05178 Upper Handle Insulator

44 747-04663A Motor/Blade Control Handle

45 710-0572 Bolt Carriage, 5/16-18 x 2.50

46 720-04072 Star Knob

47 731-05710A Rear Baffle

48 732-04534 Door Torsion Spring - RH

732-04535 Door Torsion Spring - LH

49 732-04377C Spring Lever

50 710-0726 Screw, 5/16-12 x .750

51 936-0504 Washer, Wave, .510 x .750 x .017

52 938-0507B Screw, Shoulder, .500 Dia. X .434

53 741-0492A Bushing, Lock, .505 Dia. X .62

54 747-04589 Rear Door Pivot Rod

55 749-04356-0637 Cross Bracket

56 738-04278 Screw, Shldr., 1/4-20 x .50

57 731-2422 Cable Guide

58 710-1241 Screw, 1/4-15 x 1.000

59 731-05880 Spacer, .515 x 1.00 x .310 Lg.

60 936-0255 Washer, Bell, .510 x 1.14 x .040

61 736-04413 Washer, Wave, .390 x .825 x .016

62 726-0201 Nut, Speed

63 710-1268 Screw, #10-16 x .375

19-inch Electric Rotary Mower — Model No. 247.370160




